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Item Parts No. Description IC| QTy N/O Opt. 1 Opt. 2 NOTE
001 643552-4 BRUSH HOLDER 5-8 2
002B_ 191627-8 CARBON BRUSH CB-64 1 *
002B1 194968-1 CARBON BRUSH CB-64 < 1
003 211026-9 BALL BEARING 627LLB 1 *
003-1 210025-8 BALL BEARING 627LLB 0 1
004C_ 515123-6 ARMATURE ASS'Y 220V 1 *
D11 INC. 3,7 *
004C1 510081-1 ARMATURE ASS'Y 220V o 1 *
D11 INC. 3,7 *
004C2 510081-1 ARMATURE ASS'Y 220V o 1 *
D11 INC. 3,7 *
004C3 515123-6 ARMATURE ASS'Y 220V o 1
D11 INC. 3,7
005-1 181830-9 HOUSING SET 1
D10 INC. 8,29
006C_ 525108-4 FIELD ASS'Y 220V 1
c10 654038-3 INSULATED TERMINAL FT1.25-M4 2 *
Cc11 654038-3 INSULATED TERMINAL FT1.25-M4 0 2 *
c12 654038-3 INSULATED TERMINAL FT1.25-M4 2 *
c13 654038-3 INSULATED TERMINAL FT1.25-M4 2
007-1 211092-6 BALL BEARING 629DDW 1 *
007-2 210078-7 BALL BEARING 629DDW (¢} 1 *
007-3 211092-6 BALL BEARING 629DDW o 1
008 263002-9 RUBBER PIN 4 1
009 815215-4 NAME PLATE BO4510 1
010-1 241652-0 FAN 65 1
011-1 410918-1 FOOT 2
012-3 155957-1 CLAMPER 2
c10 413039-8 CLAMPER COVER 2
013 911118-1 PAN HEAD SCREW M4X12 4
014-2 151232-3 BASE COMPLETE 1 *
c10 443046-7 FELT 100X110 1 *
D10 INC. 15 *
014-3 151232-3 BASE COMPLETE 0 1
c10 443046-7 FELT 100X110 1
015 263002-9 RUBBER PIN 4 1 *
016 912112-6 COUNTERSUNK HEAD SCREW M4X10 1
017 253825-3 FLAT WASHER 6 1
018-1 211066-7 BALL BEARING 6200LLB 1
019A_ 651600-5 SWITCH SS106A 1
021 682504-0 CORD GUARD 10-85 1
022A1 691015-4 POWER SUPPLY CORD 0.75-2-2.5 1
023 687001-1 STRAIN RELIEF 1
024-1 911133-5 PAN HEAD SCREW M4X18 2
025 911188-0 PAN HEAD SCREW M4X60 1
026 911148-2 PAN HEAD SCREW M4X25 1
027 911198-7 PAN HEAD SCREW M4X70 2
029-1 181830-9 HOUSING SET 1
Please order the parts with a part number. Print Date 2018/03/26
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D10 INC. 5,8
030 321869-2 LEVER 2
400 794195-6 ABRASIVE PAPER SET 114X100 1
Please order the parts with a part number. Print Date 2018/03/26



